

Intravenous Medication	Bolus dose	Maintenance Rate
Labetalol	10 – 20 mg over 2 min; repeat 20-80mg (Max cumulative dose: 300 mg)	
Lidocaine	1-1.5 mg/kg; repeat 0.5-0.75mg/kg	1-4 mg/min
Midazolam	1 – 4 mg	1 – 10 mg/hr
Nicardipine	Initial 5 mg/hr, titrate by 2.5 mg/hr q 15 min to Max 15 mg/hr	
Nitroglycerin	5 – 400 mcg/min	
Norepinephrine 8mg/250mL (peripheral) 16mg/250mL (central)	1 – 5 mcg/min (Max 50 mcg/min)	
Phenylephrine 40mg/250mL (peripheral) 80mg/250mL (central)	100 – 180 mcg/min (Max 300 mcg/min)	
Propofol	1 mg/kg	5 – 50 mcg/kg/min
Vasopressin	0.01 – 0.04 units/min	
Rapid Sequence Intubation Medications		
Etomidate	0.3 mg/kg	
Rocuronium	0.6 – 1.2 mg/kg	
Succinylcholine	1.5 mg/kg	